e T R S

OMEGA-PRO GRAND PRIX

ASSEMBLE * INSTRUCTION MANUAL

SRS

Thank you for purchasing this Sanwa-Kalt product.
Please read this instruction set thoroughly before assembly and flight.
~Consider safety first (yours and others) when you fly.
" To imprave this product, we may change some of the specifications and/or
parts without notification. : '
Please keep this instruction set for later use.
Omega-pro Grand Prix Zeus is a helicopter for the/expert pilot. |




/A\Warning! Must follow this instruction to prevent accidents and/or injury. |
/N\Caution! Must follow this instruction to prevent damagé.
Important point for assembling. |

el Helpful advice for assembling. -

Attention on assembly and flight

A Caution! Assembling

@ Read this entire instruction BEFORE you start assembling.

@ Do not modify parts other than noted in this instruction.

@ Before installing nuts and screws where instructed to apply locking agent, clean threads with alcohol pads.
Then apply locking agents {i.e. Kalt-Tight) and secure nuts and screws.

® Do not use engine displacement size other than recommended in this instruction.

@ Upon the completion of assembly, _dbuble check for errors by referring to this instruction.

A Caution! After assembly

@ Check all nuts and screws.

@ Check that all moving parts move smoothly.

@ Charge batteries for radio equipment. '

@ Set throtile stick to idle before turning transmi.tter power switch on. Then turn receiver power on. Reverse
order when powering down.

@ Move throttle/collective, aileron, elevator, rudder control sticks and verify all the movements are in order.

& Warning! Before you fly

@ Check for missing or loose screws. If you find missing screws, replace with specified screws. Tighten loose
SCrews,

@ The control systems for rotor head, swash plate, tail rotor area, pitch control, and linkages should move
smoothly without slops or bindings. It you find any abnormalities, correct the problem and make
adjustments.

® Check for any deformed, cracked, or damaged parts on the helicopter. If you find any, replace with new
part.

@ Check all servo movements. If you find any abnormality, readjust settings. Also, make sure nobody is using
the same frequency before turn your transmitter. Never turn your transmitter on if someone is using your
frequency. ' |

® Secek help from an experienced helicopter pilot to adiust vour helicopter.




& Warning! When you fly }

@ Consider safety and others. Obey the following rules.

@ Fly at RC flying field or away from houses and people.

@ Never fly in a prohibited area.

@ Do not fly under strong wind. It may be impossible to control your machine and may cause an accident.

@ Do not fly under poor visibility. (Snow, rain and fog.) |

@ Do not fly after dark. You will lose the attitude of helicopter which will cause a dangerous situation.

® Seek advice from an experienced helicopter pilot.

© Observe safety rules. Do not fly by yourself.

® Never fly over people, houses and buildings.

@ Designate a flight controller when you have more than one aircraft in the air and follow his or her
instructions. Avoid interfering with other person's flight path.

@ Perform range check of your radio equipment. You should have at least 15m of range with transmitter
antenna collapsed. If you do not have total control, do not fly until you solve the problems.

& Make sure engine control stick is set to idle (and throttle servo) when you start engine or adjust engine. If
you start engine while throttle is set to high, engine will try to turn rotor on high speed and could cause
severe injury or damage to helicopter. Hold rotor head when you start or adjust engine.

@ Make sure you keep enough distance (at lease 5m) between helicopter and other people or objects.

@® Stay away from extension of main rotor and tail rotor plane. Keep at least 5m of distance when you are
hovering and adjusting tracking.

® When you notice an abnormality, unusual noise or vibration, land the helicopter immediately. Do not fly it
until you solve the problem.

® If you crash or have a hard landing, do not fly until you inspect helicopter thoroughly and repair if necessary.

@ Check fuel level frequently. You can check it in hover. Do not fly when fuel level becomes below 1cm.

/I Caution! Usage of this helicopter
@ Do not use this helicopter for other than competition, sports flying and hobby.

A Caution! Daily maintenance

® Ciean helicopter with glass cleaner or alcohol to clean fuel, oil and dirt. Clean the area before you apply
grease if needed. '

@ Check helicopter thoroughly between flight. Replace deformed, cracked or damaged parts with new parts.
Also check that all nuts and bolts are in place and tight.

& Warning!
This product is mostly assembled and adjusted by you. Therefore, final appearance and flight perfformance

P R JEUNIUR | IR, S (DUNOR [ . S




), OMEGA-PRO GRAND PRIX

Introduction™

Thank you, for purchasing an Omega product. Zeus is designed to compete at the highest
tevel for RC helicopters - F3C. Therefore you can expect the highest performance and
persistence. Enjoy the powerful and stable flight of this Zeus. Please read this instruction

thoroughly, and understand the process before you start assembling.

We inspect the components and quantities before shipment. However, in case of any

shortages, please contact the hobby shop you purchased this product from.
We may revise this product without notification for improvement.

Keep this instruction for later use.

@ 4 15mm hollowed aluminum main mast achieves both strength and lighter weight.

@New ginval support swash plate to eliminate any slops.

@High rigidity and compact size separate type main frames.

@ Shaft starting system.

®9.5 gear ratio to achieve stable hovering and powerful aerobatics flights.

@ Counter geared tail drive system to handle higher load.

®Large diameter aluminum tail drive shaft for higher efficiency power transfer and lighter weight.
@®New high strength and compact size auto-rotation clutch.

@ Higher torque capacity clutch and clutch bell.

@ New fuel tank with consistent fuel supply and larger capacity.

@ Machined aluminum linkage system for higher rigidity.

@ New stabilizer mount system and stabilizer blades to achieve easy assembly and better appearance.
©New design tail rotors.

®Light weight and smooth tail transmission.

@Durable, light weight and slop free tail pitch control system.

.Large (¢ 25mm) tail boom to improve rudder control and to reduce hunching.

T T T T WY T T SUUR R s T g S T P ] of =)



Materials you need (not includad in s klt)
Tools you need (not included 1N this Kit) « i e e
HOW 10 RANGIE MIULS BN DOIYS ~nrrrmomrirsmimerstee oottt e e
General Precautions fOr aSSEMBHNG ZEUS -

Upper frame assembly g

EOCQEEBOB0RRN

Repair and rep[acement parts

Request -~

12

13

15

16

18

19

21

26

-28
41

- 41




 Before you start
Assembling procedures are divided into several sections from main frame to rotor head. Please follow
this instruction and assemble correctly.

Screws and nuts are packaged in plastic bags in each step. Open the bag and empty all the hardware
for the step into small box to prevent losses. This kit contains the exact quantity necessary to complete
assembly. Piease pay attention of the size and length of screws.

There are several items you will need to purchase before you fly. Purchase them from your favorite
hobby store.

Receiver 510 6 Servos

T2 Y

@ Helicopter transmitter Airborne battery Switch harness

(5 channels or mere)

@ Muffler 9 Fuel filter @ Fue! tubing @ Fuel stopper
(0500-001-7) Connect from fuel tank To prevent flooding en-
to carburetor, muffler to gine when filling fuel
fuel tank {0500-005-8)

% (0501-015-6)

Ny,
b i | i '
@ Helicopter engine @ Glow plug
(60 size}

@ Rubber form

ion f ibration
@ Rubber band For_protection from w(saohga}

To secure receiver

and battery pack
® Double side tape
To secure receiver and
battery pack (0001-005-6)

[
@ Hex starting shaft

@ Electric starter @ 12V Starter battery ® Booster cord (71112 @ Glow driver battery
To heat glow plug (1.5V)
{00002}

@ Helicopter rate gyro

@ RC helicopter glow fust @ Fuef pump
{10 to 30% nitre) {for giow fuel)




Tools you need (Not included in this kit) J

= <G|

Philips screw driver Pliers Scissors

{large and small)

Kalt grease for moving

and bearings
{0001-008-6)

) frsserane . i v Y 9 = s i i——) %
Pin vise Knife Ruler Universal link driver Universal link pliers
(about 30cm} {0002-007-6) (0002-008-6)

| i Size

Open end wrenches
(5.5mm and 7mm} Hex drivers

1.5,2, 2.5 & 3mm
Box cross wrenches ( )

(5.5mm to 10mmy)

> i L

Pitch gauge Instant glue Kat tight
(CA} (0001-001-6)

Itis highly possible that one loose screw will cause helicopter to crash. Therefore, please make sure to use right shape
and length of nuts and bolts and secure them tightly. Apply Kalt tight =sar—= where noted.
lllustrations on left side of each page have actual size of hardware. Check the size and shape of hardware before you

install,

@ Cap screw
- Screw with hexagaonal hole on the head. Use
[‘“'"“"""""’"“’ included Allen wrench to tighten.
diameter
ex) M3 X 15  CAPB.
hexagonai hole length diameter  length  Cap bolt
3mm 15mm

@ Set Screw The screw which has hexagonal hole. No bolt
head. Use included Allen wrench to tighten,
© dameler (ov) M4 X 4  SETB.
diameter  length set sorew
hexagenal hale  iengih 4mm 4mm

@ Button cap screw Round head screw with hexagonal hole on the
head. Use inctuded Allen wrench 1o lighten.
diameter {ex.) m X § B-CapB
diameter  length bullon cap screv;
hexagonal hote length amm &mm

® Philips head screw Regular Philips head screw. Use right size screw

driver to tighlen.
diameter
ex) M2 X 10 @B

length diameter  length Phillips screw
2mm 10mm

@ Beveled Philips head screw Beveled Philips head screw. Use where need

to flush mount.
@ g fex) M3 X 8 Bev. &B.
diameter — - e
diameter length  beveled Philips head screw
length dmm  &mm

it Ball Bearings
® BaII beanngs are silver cylinder shape which have multiple balis inside.
There are 2 types of ball bearings. One is sealed and other is open type.

Regular bearings -B. Bearing

D-E@ Q:IO-D- (ex) 5 - ¢13 - 4 69522
L.I Smm LD 13nm Q.D 4mmth|ck {695 type)

@ Tapping screw To use on untapped wood or plastic. Make
threads while tightening. Therefore, it is
a little bit tighter when screw in. Please
be carefu! not to strip by over tightening.

@  fex) M23 X 5 TRB
dameter diameter  length tapping screw
fength 2.3mm  Smm
® Nut To secure cap bolts, Philips screws, cap
screws and beveled Philips screws, ;
£ fex) M2 © Nut ;
nner Cameter inner diameter nut 5
2mm |
@ Nylon nut Nut with nylon ring to prevent loosening.
Heplace with new ane when Nylon lock loses
@ effective-ness.
(ex) M3 N.Nut
iner ammeter inner diameter nylon nut
3mm
® Plate washer Use with cap screws and Phifips screws 1o
provide more surface to secure.
diamater fex} $3 X g9 X 104 P Washer

1.D c.D thick plate washer

inner diameter  thick Imm  9mm  O.4mm

e Wavy washer Sharp toothed washer to prevent bolls and nuts
g from coming loose.
(ex) M3 WWasher
) : 1.O
inner diameter 3mm
-Bearing with flange - B. Bearing F
(ex.) ¢ 5 - 413 - 4 69577
O.0. | LD smm LD 13mmO.D 4mm thick {695 type)
! includes fiange




| B

_General precautions for assembling Zeus

1. You do not need to apply screw locking agent unless specified. If you have a torque wrench,
refer to the following chart when you tighten cap bolts. These values are based on cap bolt
specifications, however, it may not be applicable against certain materials like plastics. Also,
threads will wear out and lose strength when you reuse many times.

M2 3 ~ 4Kg-cm
M2.6 8 ~10 Kg-cm
M3 12 ~ 15 Kg-cm
M3B.Cap ————8 ~ 10 Kg-cm
M4 30 ~ 40 Kg-cm

2. If you use screws longer than specified, screws may exceed threads and may damage the part.
Always use specified length screws.. = |

3. Apply Molybdenum or Kalt grease to prolong the lives of needle bearings on rotor head and thrust
bearings. Using silicon grease, ceramic grease or applying no lubrication will shorten the bearing

lives significantly.

4. Apply Kalt grease or Lithium base grease to auto-rotation clutch frequently. DO NOT USE
Molybdenum grease which may cause clutch to slip.

5. The plastic gears used on Zeus do not require any lubrication.

6. Drill holes on servo horns slightly larger than screw diameter to prevent stress crack from screws.

" Assembling kit

Left side column of each assembling step illustrates screws, nuts and bearings on close to actual

size. Please pay attention to the sizes.

QILeiERlT mark : Important point for assembling.

mark : Must follow this instruction to prevent damages.

- /\Caution’

QELERAXIIID mark : Helpful advice for assembling.

Apply Kalt tight where noted with Kalt-tight mark.
Apply Kalt grease where noted with Kalt-Grease mark.

/N Caution:
- /\ Caution:




Upper Frame Assembly (Clutch area)

1
r@

M3 X 8 CAPB. [12]

© (T
M3X158etB.  [2]

©l

# 3X 4 10X [2]
P. Washer

Tighten up securely after
instalt main gear and engine. /M3 X8 CAPB.[12}

Bearing case (76080}

I S10XN
P.Washer [2]

M3 X 15 Set 8.2} Smalier hole of bear-

ing case goes on top.

Upper trame {2} Cross member L32 (5]
{(76077) (76054}

Pinion bearing case

. y (76079
Important veores

Smalier hele of bearing case goes
on top.

. ¢ 16X ¢ 24 X 5 B. Bearing
(10040)

M3 X 6 CAP B.  [4]

One way housing

“Important:

(71086)
Pack grease inside of one
way bearing.
Kalt grease
$ 15X ¢ 24X5 '
B. Bearing Clutch bell
(680227) [1] - {71085)

M3 X 6 Cap B.[4]



1

(o w

M4 X 4 SetB. (2]

Ol

45X ¢4 13X4

F B. Bearing
(F1350z7) [2]

Ol

48X ¢ 14X4

F B. Bearing
{F1480Z2)

Starter HEX
(71089)

M4 X 4 Set B. [2}

F B. Bearing
(10020

(1]

Bearing case
(76080}

-[mportant:
Install Bearing case
onto clutch bell's ball
bearing first, then make
a temporal fix on main
frame.

¢5X¢M

®

Make a temporal fix by cross
member L13 and M3 X 22 Cap
B. {(Will be used on step [[}-1 .)

pBX ¢ 14X4
F B. Bearing {1]
{10021)

Pinion Gear
(71088)

Kalt Grease

lutch Beil from STEP n D

45X ¢ 13X4
F 8. Bearing
(10020)

[ =H—

- Starter Shaft
{71087

o

g
Kalt Grease

Assemble of Levers

2 B

£ Dmmmmm
M2 X 10 Bev.&B. [2]

O 0

- . M2.3 X 124B.{2]

Elevator Link Block [1]

Joint Ball Ii (2] M2.3 Nut [4]
©

M2 X 6 Cap B. 2]

€ (fmummmm

M2.3 X12@B. [2]

LT LS

(74082)

Universat Link [3]
{14020

M2.3 X 20 Push Rod [1}
114016}

Erevator Lever [2]
(74066)

Elevator Cross Member {1]
(74065)

Link Shaft [1]
(74084)

M2.3 X 20 Push Rod [1]

© {

M2.3 Nut [4]

Attach Link Shaft as #lustrated.

Threaded side

M2 X 6 Cap 8. (2]

Joint Bal 1i (2]
i (14025)

o

M2 X 10 BeviBB. [2]




2 B

@ {mmn
M2 X 7 Bev.@&B. i5]
Joint Ball |l [5]
©
M2 X 6 Cap B. [1]
M3 X 6 Cap B. (11
M3 X 30 Cap B. [t]
B
M3 N. Nut 11
O |
¢ 3X 4 45X10.2
P. Washer [2]
M3 P. Washer [1]
© [
Collar [1]
Cross Member L13 1]
]
$3X p7X3
F B. Bearing
(LF73022) (2]
66X ¢10X3
F B. Bearing
(LF1060Z7) {2]

Elevator Link from STEP E-‘I ‘

M3 X 30 Cap B.11]
M2 X 7 Bev. &b 8.(3}

M3 X 6 Cap B. [1]

6.
Aileron tever {1] /(@ /
74063 2 €
Joint Bal 1 {3} G, \g A
N £

14624
{ ) (@'\} ) o
<
Gollar [1] #
o
$3X $7X3 e /
F B. Bearing [2]
(100123
63X ¢ 45X10.2 ¢ 6X ¢ 10X3
P.Washer (2] FB. Be?;lg&[g
Cross Member L13 [1] Elevator input Lever [1]

{76053} (74068)

Link Shaft Collar [1]
(74067}

M2 X € Cap B. [2]

Joint Bail i1 [2]
{14024}

M2 X 7 Bev.@®B. (2]




' M2 X 6 Cap B. [2]

© (fwmw

M2 X 6 Cap B. [4]

u«uﬂ

Bearing Plate

, (74079)

© @
6X 4 10X3
M3 X 6 Cap B. [2] @@\ 8 E\garing (1]
(10013)

O |

$ 3X 4 45X10.2 ~
P. Washer {4

@

63X $7X3

Pitch Bearing Case
(74078)

$IAX 4 7TXA
F B. Bearing [2]
{10012)

$3Xg45X102
P.Washer {4]

F B. Bearing 2] Pitch Arm (2] M3 X 6 Cap B. [2]
(LF730Z2) (r4a77)
s 2 % 6 Cap B.[2]
p6X ¢ 10X3 Important Link Shatt
F B. Bearing [1] (74084}
{LF106022)

AttachLinkSbhaftasillustrated.

2 B
Ol

M3 X 6 Cap B. (1]

©

M3 P. Washer (13

Ol

¢B6X ¢ 10X3
F B. Bearing (2]
(LF1060Z2)

M3 X 6 Cap B.{1]
M3 P Washer [1]

$6X 410X2
F 8. Bearing [2]
{10013}

Link Shaft Collar
(74067)

it is easier to assemble
if you put Pitch input
tever temporally.

Pitch Arm from STEP E -3




ﬂ Main Mast assembly
K-

00

Joint Ball Il [1]
©
M2 X 18 Cap B. (1]

© G

M3 X 6 Bution Cap B.  [2]

© {

M2.3 Nut [1]

Scissor-Base retainer (1]

Scissor-Arm Ass'y
{74085)

Pay attention for the direction
of Scissor-Arm Ass'y.

Universal link first.

{74074}

\®P®©

Mast
/ (72013)
<

Hub Spacer [ 1}
{72038}

Z

(-

install Joint bali ) into

Scisscr-Base
Sleeve [1]
{74074}

M2.3 Nut [1)

Fitch Rod Retainer
{74080)

M2 X 18 Cap B.[1]

Joint Ball 11 [2]
(14024}

M3 X 6 B. Cap B.[2]

e

M2.3 X 145 Push Red

{14013)

Assembie the Pitch Rod
length as follows.

A

140.5 mm

!

3 F

© Qoo
M3X6B.CapB.  [2]

O |

¢ 3X ¢ 45X10.2
P. Washer 2]

@l

$3X ¢ 7X3

F B. Bearing 2]
(LF73027)

Swash Plate Ass'y
(74087)

$3IX ¢ 7X3
@ F B. Bearing [2]
(10012}

$3X ¢ 45Xt0.2
P. Washer

Mast form STEP E—1

‘One-point
Tilt Swash Plate then
(2} | tighten M3 X 6 B. Cap B.
firmiy.

M3 X 6 8. Cap 8.[2]




3 K

r@

M2 X8 Cap B.

©) (Hrmm

M3 X 8 Cap B.

@

M3 X 10 Cap B.

© (o

(©) (2 o

M4 X 16 CapB.  [1]

Bearing Case [1}
(76080)

L1

Important
Larger hole of Bearing
Case goes on top.

$ 15X ¢ 24X5

B. Bearing
(680277}

(2]

Pitch Aod Stopper
(74081}

b
=

secure Main
Gear Hub with
M3 X 8 Cap B,

_One-point
Install Cross
member L13 and
M3 X 22 Cap B.
{for STEP -1 )
temporatly.

5‘.

M2 X 8 CapB.{1]

M4 X 15 Cap B. [1]

Use this hote to

¢ 15X ¢ 24 X5

B. Bearing [2)

{10040)
o Mast Stopper
{72014)

M3 X 12 Cap B.11]

M3 X 16 Gap B.[4]

Main Gear Retainer
(71101

Main Gear
{71103)

Main Gear Hub
(71102)

M3 X 8 Cap B. [4]

Rotate Main Gear Hub so
that you can screw into
Main Mast hale.

L8 Lower Frame assembly

ap
4 g ;

r = M5 Nut [1]
@ Grommet
(75006)
M5 Nut (1} When you insert the
grommet into Fuel tank,
grommet should not be

compressed.

Tank Washer 1]
- [mportant

Push Tank Washer all the
way until it touches to the
Tank, then tighten M5 nut.

Tahk Washer
{75006)

%9

Ly

Nipple
{75006)

Silicon Pipe S
(76006)

Fuel Tank

(75004)

% , o

2

%

.

.

Ciunk
¥ {75006)
)



Connect to the Muffler
/) pressure nipple after
finish assembling

g

Overflow nipple
Fuel Tank from STEP n -1

Fuel Filter (Sold separately)

Ty,

Cut silicone tubing long
enough, and connect to Lower
Pressure nipple. Adjust the
length after finish assembling.

\%\L Connect to carburetor

Lower Pressure Nipple

’s,

Plug with M3 pan head screw

after finish assembling

Silicon Tubing L
(Sold separately)

 One-point

You may change the silicon tubing
connections as illustrated below if
engine speed varies too much from

full tank to low fuel level. / Overflow nipple

/L‘_:‘—-\
Fuel Filter
Fuel Tank (Sold separately)
Silicon tubing L
(Sold separately)
.
———~

Lower Pressure Nipple

//‘O-—Plug with M3 Pan head screw

s,

Connect to Carburetor nipple

Connect to Muffler
— pressure nipple

M3 X 10 Cap B. [1]

Lower Frame [2] ¥t
(76078) o
[

/,

(4 [
| O ([

M3 X 6 Cap B.

©) (Efrmmm

M3 X 8 Cap B.

O (G

M3 X 10 Cap B.

©

M3 N. Nut

Sub Frame
(76085)

Cross Member L62 [3]
(76052) g

Assemble other side of
frame very same way | M3 N. Nut[4]

except Rod guide. 55

Fuel Tank from STEP n -2

Rod Guide
(76086)

Landing Damper [4]
(06003)

M3 N. Nut [4]

Gyro Mount &
(36058)

Install Tank Cushion
to main frames before
assembly.

Tank Cushion [2]
(75005)

Body Mounting Bolt L40 [2]
(76058)

One-point

'Pay attention for the left and
" | right side of L Angles. They are
NOT the same.

One-point ,
Assemble Fuel Tank between Lower ]




Bl Engine Installation
@ E

H =
'1 Kalt Grease

O

M3 X 6 Cap B. [4]

Install the key on
the crank shaft as
illustrated below.

[

Crank shaft

[2] M3 X 6 Cap B. [4]

©)

M4 X 15 Cap B.  [1]

/) Woodruff Key
i (Included with engine)

Remove carburetor
body. Follow the en-
gine instruction to re-
move carburetor.

M4 X 15 Cap B.[1]

Assemble Fan and Fan Inner. Attach the Fan inner unit
on engine crank shaft and tighten prop-nut (comes with
engine) lightly. Pull the fan inner up to pull crank shaft.
Then push down fan inner toward engine front bearing
firmly, and secure Fan Inner onto crank shaft with M4 X
15 Cap B. Remove prop-nut and install Clutch.

(Sold separately)

- Lower Frame from STEP n -3

Install bolts on the other
side very same way.

Temporal fix.

M4 P.Washer  [10]

& '.‘-r ~5
Pia 5 Secure them on STEP H-Z
. & 5 B
7] 0\

Install engine to lower frames, then
reinstall carburetor removed on
STEPE-1.

Engine Mount

Important (71090
Use cut-out side down for
OS engine and new YS
engine. Use cut out side
up for older type of YS
engine.

S Q P Q
Temporal fix. & &
Secure them on STEP n-2 P D




M3 P. Washer [4] Fan Cover Stay F - E E

- Gy
E 3 ° . {71013 Cross Member L&2 2]
4TS (76052)

M3 X 10 Cap B. |4} M2.6 X 10 TP B [4]

. \ -
@ M2.6 X 8 TP B (8]

M3X10CapB. (4] Fan Cover Stay R

@ (o

M26X8TPB.  [8]

@ (o

M26X10TPB.  [4]

©]

M3 P, Washer [4]

Fan Caver
(71010)

“Important: .
Fan Cover may make contact to carburetor. Cut the
area of Fan Shrouds contact fo carburetor then adjust
the position so that cooling fan will not make contact
to fan shrouds. important ®

Remove the notch on the
Fan Cover to adjust stay
position.

“One-point.
install Muffler {sold separately) after the fan cover
instaliation. Feliow mufiler instruction.

ﬂ Upper Frame form STEP H

M3 X22CapB. [22]

©L_]

Cross Member L13 [22]

Cross Member L13[22]
(76053)

Front Gross Member (3]
< {76057)

Cross member 132

Lowet Frame from STEP H

It is easier to assem-
ble when lay main
frame side way when

you install Cross y 4z [y y &) 2. VAN % g
Member L13. e A" 4 N / P
< 7 w: &,
i e e T & <) G"
b

tnstall the starter shaft pin
and clutch receptacle area
securely. Do not forget to

apply grease. I RN ;
= - - M3 X 22 Cap B.{22]
Repeat the same process on &
the other side. _




Realigh engine the way you did on STEP [E}-2 to achieve following refationship.
(D Clutch and clutch bell position.

Clutch Bell

L— Align bottom of clutch and clutch bell matches each

Cluteh other when view form side.

(2)'Align starter shaft and engine crank shaft.
(3 Rotate main Mast and check if clutch rotates smoothly.
@ Atter adjust(Dand @), adjust fan shrouds again to avoid contact from cooling fan. (Same process as STEP[§-3.)

Important
Make the Pitch Arm tc
be perpendicular to main

. € mmm

M2 X 7 Bev.EB. [2] M2 X 6 Cap 8.1
© D] oint Bail lf (2]
Joint Ball I (2 (14024)

@ 2 R Q{MEX?Bev.EEB.{z]

M2 X 6 Cap B. [1]

Pitch Input Lever

Q\% (74076}

o-
©

M3 X 12 Cap B. [4]
©
M4 X 4 Set B. [4]

M3 F. Washer (4]

.........................

Landing Gear Cap [4]
— - (06014)
Important
When secure skids on skid braces with
M4 X 4 set B, do not over tighten. You
may damage threads.

Landing Skid Foot [2]
(06012}

nnnnnn




irgl Tail section assembly e e

M3 X 4G Cap B.{2}

2 Collar L6 [4
{\.,, 2, ° ar(?ﬁt[}sla}
@ *\4,,,,,,% ‘ e
M3 X 12 Cap B. [4] & “ e
= - // .l 1,
@ N
M3 X 40 Cap B. [2] e N

@ MSXTEZ:H]\-.& @
M3 N. Nut 2] UL
© ] ’

Collar L6 [4 vr XD @

M3 N. Nut [2]

M3 X 45 Cap B. (2] One-point
Drill 3mm holes on
) the scribed areas.

Horizontal Stabilizer
(76081}

(@R

M2.6 X 8 Cap B. (4]

M3 P.Washer 2]
©
M3 X 10 Cap B. {2}

Tail Boom Holder {2]

{76081}
M3 X 25 Cap B. 2] Important:
Repeat the same process
© . |Lon the other side. )
M3 X 45 Cap B. (2]
i ' Tail Supporter Pipe [2]
@ (7:6062)
= Supparter End (4]
M3 N. Nut (4] (76086)
@ B M3 P. Washer {2}
2.6 X8 Cap B.44) M3 N.Nut[2]
M3 P. Washer [10]
Vertical Fin
©C ]

Collar .18

Important _

The scriber marks on
verticai fin do not match
to the mount. Measure
{0 31mm and drill two
3mm holes. x

Collar 118 (2]
{76087)

M3 P.Washer [4]

M3 X 25 Cap B [?2]

Ainrtimal Ein




€& (mmm
M2 X 7 BevBB. [2]
M2 X7 Bev.®B. [2] Joint Ball 1172]
@ [}] Ta#l Center Hub Collar [2} (14024
{73032)
. Tail Grip Hub [2] Y
Joint Bail Il 2] (73033)
© |.||||||m M3 X 6 Flange Cap B. [2]
M2.6 X 6 Cap B. [4 | vaxrcms
©
M3 X 12 Cap B, [2] R B _ﬁ
; 8. Bearing {4] ;}3"‘

(10006)
M3 N Nut [2]

© lfpm

M3 X 6 Flange Cap B. [2]

©0

M2.6 X 6 CAPB. (4]

M3 N. Nut [2]
Tail Rotar Blade [2]
{79001}
$5X ¢ 10X4
B. Bearing [4] Tail rotor turns opposite direction from
(L105022) previous models. Pay attention for the
......... direction of tail blades.

GPZ-1

:8 Main Rotor Head Installation
- Main Rotor Head Ass'y

(72019)
n 1 M4 N, Nut )

[ //
TR \
M4 X 35 Cap B. (2] t%
2 Hub Set Bushing [2]
,, @ (72028)
M Nut [2] Hub Plate Wa(s;;zeéz[ﬂ
m ﬁ'
4
G G
Hub Plate Washer (4] (2) G
T
Important @
. = Beveled side of Hub Plats
Hub Set Bushing [2] washer goes opposite side
of Hub Set Bushing.

M4 X 35 Cap B. [2]

Mast




8 [

{mportant

You will not be able to move stabilizer blade

Stabilizer 8lade {2]
(72015}

Make sure the distances from inside of stabilizer
blades and outer side of See-Saw are identical.
Also make stabilizer blades paratiel to each other .
then secure the Stabilizer Stoppers.

Tighten with M3 X 8 B. Cap B. on the 3rd notch.
The stabilizer bar could be adjusted in 5 different
tength. Roll rates will be increased when lengthen
and will have better aerobatics. When you prefer
some docile controls, shorten the stabilizer bar.
Make sure the depth of both stabilizer blades is
identical.

e weights after you make first flight. So do
(mm Stabilizer weight 4] Not install the weights in the initiat flight.
@ @ {72047} You can add weights later,
M2 X7 Bev.®B. [e] - Stabifizer Contro! Lever
© D] (76086) o
Ty A
Vel M3 X 8 Cap B.[1]
Joint Ball lI (2] 6 /-&' o
\ & “ Joint Balt 1 [2]
@ M3 X 8 B. Cap B. [2] 4 " v (14024)
(i c
M3 N.nut [4 W . pay M2 X 7 BevéBB. [2
M3 X 8 Cap B. (1] nutldl @ 3 evebB. [2]
pAX ¢ 11X 4
@ @HIIIIIIIHD B. Bearing [2}
(10005}
M3 X 8B.CapB. [2] .
7, Stabitizer Stopper [2]
@ @ Q2 (72046)
M3 X 3 Set B. [4]
D Stabilizer Bar [1]
(72018)
$4X 11X 4
B. Bearing (2]
(L11402Z)

Make sure the directions
of stabilizer blades.

8 K

@ (oo

M23X5TP B.

© (Fpnomz

M3 X 12 Cap B.

©|

M3 P Washer

(8l

The mounting holes for the body
are top two larger recessed holes
and two lower scribed marks
{shown on the iliustration.} Orili
6mm holes and insta#f rubber
grommets before instail to
mechanic.

Canopy
(76057)

Affix decal (78004) on body, horizontal fin
and vertical fin. Refer to backside of decal

for the arrangement.

Body (FRP)
{76056)

M3 P. Washer [8]

Drill center of this large
recessed hole

£

bber grommet [4]

R
o
Ky

&

M3 X 12 Cap B. [4]




2

n Servo Installation and Linkages

o B

i Install servos as follows. Pay attention for the servo insert directions. Some
@ servos install from inside and others install from outside. Also pay attention
M2.6 X 12 Cap B. [20} for the servo directions.
@ I] Set ?(’;’Egg 8[g)] - Aileron Servo |
‘g‘ insert from outside ’
M2.6 P. Washer [20]

Set Plate [6]

/—| Rudder Servo [

Install inside of main
frame

A
S / M2.6 P Washer [B]

M2.5 X 12 Cap B.[8]

[ Elevator servo

i Insert from outside.

Pitch servo l One-point

For those who instadl Mixture Control servo.

Insert from outside. '

Install from outside of
main frame.

[ Throtlle servo !

Instali inside of main Hardware (screws and

frame. washers) are not
included in this kit.
Purchase separately.
 Important
fwhen install on outside of main frame. | Important [When install to inside main frame.|

Keep rubber absorbers
attached to a servo . {Rubber

p Servo
absorbers come as standard | 58t Plate
parts attached to each servo.)

Set Plate

M2.6 P. Washer

M2.6 P Washer

- [mportant
Do not over tighten
M2.6 X 12 Cap B. You
may gamage bushings
and Set Plate threads.

‘Important
Install flatter
side to main

Bushing
(Come with servos)

Flanged Bushing
[Corme with senos)

Flange side go to
main frame.

M26X12CapB.

M26¥X12Can B.



i 5 : Gyro Amp
-2 Install radio equipment as illustrated. (sold separately)

Gyro sensor Receiver
(sold separately) (sold separately)

Ni- Cd battery
(sold separately)

Shock absorbing double side tape
(sold separately)
One-point
Complete wiring for radio.
n _3 Universal Link
Push Rod %

Shock absorbing double side tape
(sold separately)

Screw universal links into push rods and adjust lengths

( ﬁM as follows.

g

L Important HE

The lengths below are just typical Cut Universal Links that go to Set Stabilizer Blades in the
lengths. M2.3 X 14 Push Rod for 3mm. parallel condition and setup as
illustrated. In case it cannot be
achieved, loosen M3 X 8 Cap B.
and try another setup.
. Universal Link [4]
90 (14020)
= 7 Universal Link (4]
o I M2.3 X 10
5 Push Rod [2]
o T (14011)

M2.3X 14
Push Rod [2]
(14001)

Scissor-Arm Lever

Universal link [4]
(14020)

M2.3 X 70 Push Rod [2]
(14007)

Approx. 127mm

Universal Link [4]
(14020)

¢ “M2.3 X 14 Push Rod [2]
(14001)

" Swash Plate Swash Plate
90
Mast
Repeat the same process on < —(Mash)

the other cide




-4

€ [nmommm
M2 X 10 Bev.BB. (8]
O 0
Joint Ball [ [8]
© f
M2 Nut (8]

Universal Link

Screw universal links into
push rods and adjust
lengths as foliows.

&

Installation of Joint Ball 1 onto Servo Horns

Remove servo hom first
and instalt Joint Ball as
ilustrated on left. Refer
to the illustration for
mounting position and
drill 2mm hoie.
Reinstall servo horn
and secure with servo

M2 X 10 Bev.& B. [8]

Joint Ball Il {8]
{14025)

horn screw. Finally
instatl linkage rods.

- [mportant

Horizontal

Set Scissor-Arm Levers horizantal as shown. In
case you can not achieve this orientation, loosen
Pitch Input Lever securing (M2 X 6 Cap.B.) bolt and
readjust lever.

Make sure Pitch input
Lever and Pitch-Arm are
perpendicular.

Pitch Input Lever Pitch -Arm

- Swash plate
Set Swash ptate to horizontal
position as shown. In case you M2 Nut (8] ) &
can not achieve this orientation, Harizontal
loose?n Efevator Input Lever install Universal link from Elevator fink to Elevator Input Lever
securing (M2 X 6 Cap. B} bolt and Swash plate - .
djust lever ' mm ® 0O Uriversal Link [4]
readj g N cox TAEET {14020)
_ 2.3 X 50 Push Hod {2]
2 221 il \‘/QM (14004}
Elevator Servo 0 _|
2 . Qe o
® © ITEIN
c:c,i o o o © ol ©
i . 133 .5mm B >
Pitch Servo - Approx ©
X
21-22 mm F ( ] Q
Y & S -
Throttle Servo o o o)
Pich input Lever
® @
© e’
9 & M2.3 X 70 Push Aod [1]
® (14007)
® Uriversal Link {4] o Universal Link [4]
e (14020} {14020}
1o
R M2.3 X 110 Push Rog [2]
o (14011)

M2.3 X 20 Push Rod (1]
{14016}

4
T

—

Make them to identical distance

Universal Link [2]
(14020)

Harizontal

Aileron Lever

2.3 X 50 Push Bod (2]

AppIOX. 47mryé- @

(14004)

©

Universal Link [4]

Attach Joint Ball 1] on the
throttle Fever with the
same process as Servo
horns.

M2 X 10 Bev@B. {1]

M2 Nut[1]

Joint Ball 1t [1)
(14025)




€ [nmmmmm
M2 X 10 Bev.<bB.

OO0

Joint Ball Il

© f

M2 Nut

@

M2 X 10 Cap B.

Tail pipe

Push the carbon rod through tail control bracket and
rod guides. Cut carbon rod after measure the length
and attach rod end.

i

Carbon Rod [1]

\(04009)

%

N\

Rod End [2]
(04009)

Apply CA glue (instant glue) inside rod
end and insert carbon rod. As soon as
insert the carbon rod, crimp rod end with
pliers as illustrated.

[ One-point]

90" against tail boom

Installation of Joint

Tail Control Bracket [4]
(76086)
Install brackets on 4 point as illustrated below.

Ball Il onto Servo Horns

M2 X 10 Bev.®8B.[1]

M2 Nut (1]

& Joint Ball Il (1]
(14025)

Remove servo horn first
and install Joint Ball as
illustrated on left. Refer
to the illustration for
mounting position and
drill 2mm hole.
Reinstall servo horn
and secure with servo
horn screw. Finally
install linkage rods.

Tail Pitch Lever

Rudder servo

Set up the carbon rod length to achieve above arrangement.

Align tail control rod and rod brackets so carbon rod will be straight.

Make tail control bracket spaces even.

Carbon rod goes
through middle
hole of tail control
bracket

Carbon rod goes
through outer
hole of tail control
bracket

Attach universal link to
joint ball on the tail pitch
lever.

Universal Link [1]

Loosen the bolt and adjust
the position.

Rod guide
from STEP [E]-3.

Carbon rod goes through

the small hole.

:
Attach universal link to joint
ball on the servo horns.

Univérsal Link [1]

(14020)




Kl
@ Main Rotor Pitch and Rotor Speed

Refer to the following table for main rotor pitch. This table is
based on 660mm main rotor length.

Unit (* ) Low Pitch Hovering High Pitch Rotor Speed (rpm)
Normal Mode == 110 4.0 9.0 1400 rpm

Aerobatics — 6.0 — 8.5 1800 rpm |
Auto Rotation — 8.0 e 15.0 e

Flapping

Insert Flapping Stopper into the
hole of Stabilizer See-Saw to
secure rotor grip. Adjust pitch
on this state.

@ Tail Rotor Pitch setting
Tail pitch control bell crank should be perpendicular (90°) to Tail output shaft in hovering
condition.

Tail pitch control bell crank
e

gf]/» Tail output shaft

S

@ Stabilizer Bar length adjustment
The stabilizer bar could be adjusted in 5 different length. Roll rates will be increased when
lengthen and will have better aerobatics. When you prefer some docile controls, shorten
the stabilizer bar. Adding stabilizer blade weights will slow down roll rates also. Adjust
them depends on your preferences.
Refer to [fJ-2 for stabilizer bar length adjustment.




“Caution before flight
A Caution!

Zeus is designed for experienced pilots. It requires experiences to fly and adjust Zeus. Seek for assistance from experienced
pilots when you make adjustments and flights.

A Caution!

Make sure to read EaLERINLER BB section of this instruction before flight and confirm all the caution items.

108
- Engine adjustment
@ Follow your engine instruction manuat when you adjust needle valve and slow mixture. Then fine tune needies on actual

flight.
@ Engine condition will vary due to the deference of fuels, plugs, weight of helicopter, flying field's altitude and weather. Seek

for help from experienced pilots.

1088
“Hex Shaft Starter_
(D Attach hub of Hex starter shaft onto starter

@Confirm starter shaft rotation, and insert the tip of starter shaft into Hex starter cup. Then start engine.
(3 After engine start, wait until Hex start shaft stops rotating, then remove the shaft.

Using incorrect Hex shaft may shorten Hex starter cup significantly. Make sure to use correct ball type or straight shaft.

m _4 in case see 2 planes Adjust until it becomnes to on plane

@Set helicopter over 5m away from you, and raise throttie
stick slowly.

@When helicopter almost [ift off from ground, took at rotor
dish from side and check if both biades are rotating on
the same track,

(3)f blades look in 2 plane, raise the pitch of lower side of
blade, or lower the pitch of higher side of blade until blades Q77
look in one plane. Adjust M2.3 X 14 Push Rod lengths
attached to the Pitch Arm of rotor head. (By turning
universal links.) Q

If you set pitch too low, you will over-rev rotor blades and

Adjust with
these rods

could be vary dangerous. Adjust the pitch with a great ARS
care.

Make sure stay away from helicopter during flight (at
least 5m) to avoid a danger.



heck point after overturn or crash
A Caution! Inspect helicopter thoroughly after overturn or crash.

@ Never use the main rotor blades after overturn or crash. Although they may appear no damage, they might
have internal crack. If you fly with those blades, they may break off during flight and increases a sever
risk.

® Replace the parts if you find any scratches or damages. Inspect the parts below thoroughly.
(1) Bent mast '
(2) Bent stabilizer bar

(3) sent spindle

(4) Bent hub plate

@ Bent tail boom and boom supporters
(6) Bent tail drive shaft

(7) Bent tail output shaft

Bent push rods
(8) Damages on universal links

@ Damages on tail rotor blades {especially on tips)

D Damages on all the gears

@ [nspect receiver, servos, and gyro system and check functionality. If you find any
abnormalities, request service for radio manufacturer.

Since a helicopter uses a lot of wearable parts (bearings, universal links, etc.,) check entire helicopter
routinely before and after flight even you de not overturn or crash. If you find any abnormalities, replace
them with new parts. Never fly without repair.




| — g

Explored View and Parts List

OMEGA-PRO GRAND PRIX




Zeus Explored View and Parts List
Engine Section

@ : Muffler (Sold Separately)




s oy iy

— Engine Section —

Part Number Description Qty Note
10020 F1350Z2Z Bearing 1
10021 F1480Z7Z Bearing 1
10040 680277 Bearing 1
14007 M2.3 X 70 Push Rod 2
14020 Universal Link 10
14025 Joint Ball Il B 10 w/M2x10 Bev. B.
71010 Fan Cover 1| Set |[w/TP Bolt
71013 Fan Cover Stay 1 Set | w/ Front & Rear Stay, TP, Cap B., PW
71082 Fan Inner 1 w/ Cap B.
71083 Fan 1
71084 Clutch 1 w/ Cap B.
71085 Clutch Bell 1 w/ Lining
71086 One Way Hub 1 w/ One way Brg.
71087 Starter Shaft 1 w/ Sprint Pin
71088 Pinion Gear 1
71089 Starter Cup Hex 1 w/ Set B.
71090 Engine Mount 1
71100 Clutch Lining 1
76052 Cross MemberA (L-62) 3




_ _ _ —

i 3
Upper Frame Section ﬁ

14020

74076

14024

4011

14020

&’



| T

— Upper Frame Section —

Part Number Description Qty Note
10012 F730ZZ Bearing 1
10013 F1060 Bearing 1
14004 M2.3 X 50 Push Rod 2
14011 M2.3 X 116Push Roed 2
14016 M2.3 X 20 Push Rod 2
14020 Universal Link 10
14024 Joint Ball Il A 10 w/ M2 X 7 Bev. B.
14025 Joint Ball I B 10 w/ M2 X 10 Bev. B.
74063 Aileron Lever 1 w/ Joint Ball & Collar
74065 Elevator Cross Member 1
74066 Elevator Lever 2 w/ Cap B.
74067 Link Shaft Collar 1
74068 Elevator Input Lever 1 w/ Joint Ball, Cap B.
74076 Pitch Input Lever 1 w/ Joint Ball, Cap B.
74077 Pitch Arm 2 w/ Cap B.
74078 Pitch Bearing Case 1
74079 Bearing Plate 1
74082 Elevator Link Block 1
74084 Link Shaft 1
76053 Cross Member B (L-13) 5
76054 Cross Member C (L-32) 6
76077 Upper Frame 2
76079 Pinion Bearing Case 1
76080 Bearing Case 1




Lower Frame Section |

L X 10set o

__For Servos




T — T

—— Lower Frame Section —

Note

2
<

Part Number Description

06003 Landing Gear Damper w/ Cap B.

06011 Landing Gear set Skids, Braces, Caps
06012 Landing Skid

06013 Landing Brace w/ Set bolts

06014 Landing Cap

14025 Joint Ball I} 1 w/ M2 X 10 Bev. Bolt
36058 Gyro Mount

74088 Set Plate set 1 w/ Cap B.

75004 Fuel Tank set  {w/ Clunk, nipple, grommet
75005 Tank Cushion

750086 Tank Accessory pats set Clunk, nipple, grommet etc.
76047 L Angle set set

76051 Front Cross Member

76052 Cross Member A (L-62)
76053 Cross Member B (L-13)
76054 Cross member C (L-32)

76056 Grand Prix Body set set | w/ Canopy, rubber gromimets
76057 Canopy
76058 Body Mounting Bolt

76078 L.ower Frame
76080 Bearing Case
76085 Sub Frame
76086 Rod Guide set
78004 Decal

78005 Zeus Instruction

set | Rod Guide, tail bracket (4)

RN (PN N U N O R 6 O N [ S o VRS RO D O [ o R X, ) P e N RS N N I R S R LS N N N




Mast section

H
=

74072

74073
14024

74071

74069

74086

14025

10041

74070

14024

10040

72014

71101

71103

71102

72013

74074

10012

F

o

r Scissor <€—» Arm to Mixing arm

ﬁ?“*"*”““**ﬁ———14020

D“"—'““““—““_———14007

For Swash Piate <€—» Scissor-Arm

T (S

;

&=

14020

14001

S amm T
TR oS

| ——
14020

14013

74080

74081




— Mast section —

Part Number Description Qty Note
10012 F730ZZ Bearing 1
10040 6802ZZ Bearing 1
10041 6806 Bearing 1
14001 M2.3 X 14 Push Rod 4
14007 M2.3 X 70 Push Rod 2
14013 M2.3 X 145 Push Rod 2
14020 Universal Link 10
14024 Joint Ball Il A 10 w/ M2 X 7 Bev. Bolts
14025 Joint Ball li B 10 w/ M2 X 10 Bev. Bolts
71101 Main Gear Retainer 1
71102 Main Gear Hub 1 w/ Cap B.
71103 Main Gear 1 w/ Cap B.
72013 Mast 1
72014 Mast Stopper 1 w/ Cap B.
72023 Post A 2 Long
72038 Hub Spacer 2 w/ B. Bolt
74069 Swash Inner 1 w/ Joint Ball
74070 Swash Lower 1 w/ Joint Ball, Cap B.
74071 Swash Yoke 1
74072 Scissor-Base 1
74073 Scissor-Arm Lever 1 w/ Joint Ball, Cap B.
74074 Scissor-Base Sleeve & Retainer 1 set |w/CapB.
74080 Pitch Rod Retainer 1 w/ Nut
74081 Pitch Rod Stopper 1 w/ Cap B.
74085 Scissor-Arm Ass'y 1
74086 Joint Ball Spacer 4
74087 Swash Plate Ass'y 1




73042
73041

71104

73047

73040

10020
73048

Tail Section

79001

73034

@&
B

&,

> Sy 73036
T
““ gy 73037

73039

10020

73040

[

=

"-730
730

‘.’ 5 )

2

40
41

73042

—— 73046

73045

-@i..

73048



— i

— Tail Section —

Part Number Description Qty Note
04009 Carbon Tail Control Rod Set 1 w/ Rod End
10006 1050ZZ Bearing 1
10012 F730ZZ Bearing 1
10013 F1060ZZ Bearing 1
10020 F1350ZZ Bearing 1
14020 Universal Link 10
14024 Joint Ball II A 10 w/ M2 X 7 Bev. B.
36086 Tail Supporter End ' 2
71104 Gear 1 Flat Teeth
71105 Tail Drive Shaft Ass'y 1
71108 Coupling 2
73010 Tail Slide Ring Nut 1
73031 Tail Center Hub 1 w/ Spring Pin
73032 Tail Center Hub Collar 2
73033 Tail Grip Housing 2 w/ Joint Ball
73034 Tail Grip 2
73035 Tail Gear Case Spacer 1
73036 Tail Mission Bracket L 1
73037 Tail Qutput Shaft Collar 1
73038 Tail Input Shaft 1 w/ Spring Pin
73039 Tail Qutput Shaft 1 w/ Spring Pin
73040 Bevel Gear 2 w/ Spring Pin
73041 $5 X7 X 0.3 Washer. 10
73042 ¢ 5 X7 X 0.1 Washer. 10
73044 Tail Gear Case 1
73045 Tail Mission Bracket R 1
73046 Tait Gear Cover 1
73047 input Shaft 1
73048 Tail Mission Brg. Cover 1
73049 Tail Pitch Lever 1
73050 Tail Pitch Link 1 ‘
73051 Tail Pitch Output Arm set 1 set | w/ Collar, Bushing, Cap B.
73052 Tail Pitch Bushing 1
73053 Tail Pitch Spacer 1
73054 Tail Pitch Sleeve 1
73055 Tail Pitch Collar 1
73056 Tail PC Plate Set 1
76062 Tail Supporter Pipe 2 w/ Supperter end, Cap B.
76081 Tail Pipe Holder 2
76082 Vertical Fin Bracket 1 w/ Cap B.

76083 Collar L6 4

76084 Tail Pipe 1

76086 Rod Guide Set 17 set |w/ Rod Guide,Tail Bracket (4)
76087 Collar L18 2

76091 Tail Fin set 1 set w/ Cap. B, N. Nut

79001 Tail Rotor Blade 2




2

Rotor Head Section

Controi Lever <€—>» Swash

72043

72021

72048
72049
72029 (Larger ID)

10050
72029 (Smaller 1D}
10004




-— Rotor Head Section —

Part Number Description Qty Note
10004 1790ZZ Bearing 1
10005 1140Z7Z Bearing 1
10012 F730ZZ Bearing 1
10050 1790DSG Thrust Bearing 1
10060 HK0S10 Needle Bearing 1
14001 M2.3 X 14 Push Rod 4
14011 M2.3 X 110 Push Rod 2
14020 Universal Link 10
14024 Joint Ball {l A 10
72015 Stabilizer Blade 2 w/ Weight, Pan Cap B.
72018 Stabilizer Bar 2
72019 GPZ-1 Rotor Head 1
72020 Hub Plate 2
72021 Hub Plate Washer 4
72022 Flapping Stopper 2
72023 Post A 2 Long
72024 Mixing Lever 1 w/ Collar, Post, Joint Ball
72025 Stabilizer Bar Brg. Housing 2
72026 Stabilizer See-Saw 1 See-Saw only
72027 Stabilizer Control Lever 1 w/ joint Ball, Cap B.
72028 Hub Set Bushing 2
72029 Thrust Brg. Support 1 Inner, Outer
72031 Pitch Arm 1 w/ Post, Joint Ball
72032 Main Rotor Grip 1 w/ Bushing for Drag Bolt
72036 Spindle 1 w/ Needle Bearing
72039 Stabilizer See-Saw Bracket 2
72040 Flapping Shaft 1
72041 $7 X 12 X 0.5 Washer 4
72042 Post B 2 Short
72043 Cover Washer 4
72046 Stabilizer Stopper 2 w/ Set B.
72047 Stabilizer Weight 2
72048 Main Rotor Grip Bolt 2 w/ N. Nut
72049 Main Rotor Grip Brg. Set 1] set | w/Brg.Thrust Brg., Support




" About Repair and Spare Parts.

% All the parts used in this kit are available as spare parts. Damaged parts caused by tip over or crash
should be able to purchase through the hobby shop you purchased this kit.

*In case of some parts out of stock at hobby shop, the hobby shop should be able to order for you
by letting them know the helicopter type (Zeus), exact description, and part number.

* This helicopter is designed with a great consideration of overall strength and durability. Using other
parts made by other manufacturer or reinforcing some parts may be dangerous. We will not be
responsible for any problems or damages caused by the use of any parts other than genuine parts.

* Follow this instruction when you reassemble and readjust this helicopter.

| Request.

*In case you have any parts shortage on this kit, contact the hobby store you purchased kit from before
you start assembling.

*In case you find any defect on parts, contact to Kalt-Sanwa (or importer of your country) directly.
We will replace with new parts.

*k We will not be responsible for any accidents or crashes due to the described items above or due to
the imperfections of instruction and drawings.

Main parts and design for the Sanwa-Kalt helicopters are all
registered or applied for patents or utility model rights.
Reproduction of this instruction and drawings without permission
are prohibited.

| Specifications
Main rotor diameter o 528mm
Over all length - 1 400mMm
Over all weight - 4,45 ~ 4 6Kg (Aluminum version)
Recommended engine -2 cycle 60 size (Sold separately)
Radio equipment - - & ~ 6 channels
Gear ratio (engine : main gear: tail) - 95:1:475
Body material ‘ FRP

Fuel tank capacity ——mees 590 CC






J Perkins Distribution Lid.
00-96 ‘Greenwich High Rd

London SE 108JE

England

Phone:0181-692-2451
Fax:0181-692-2469

AIRTRONICS, INC.
15311 Barranca Parkway
Irvine, California 92718
U.S.A.

Phong: {714)-727-1474
Fax:(714)-727-1962

SANWA CORPORATION
Chiyoda Daiichi Bldg., 2-4-17 Tenjinbashi,
Kita-ku, Osaka, 530-0041 JAPAN
Phone:06(358)2331

FAX:06(358)2355

wpe— ooy =F173 VB SANWA KALT CO,, LTD.

o . HEAD OFFICE:1-2-50, YOSHIDA HONMACHE,
T 5780982 R ARRTHS EARA 1-2-50 HIGASHI-OSAKA, DSAKA 578-0982, JAPAN
TEL 0729(61)5131  FAX 0729(61)9732 Phone: (0729)61-6131 Fax: {07:29)61-9732

ss: QMEGA PRODUCTS




